
  

 

 

 Grundfos BioBooster A/S 

Report 

May 2016 

 

 

Full scale advanced wastewater 

treatment at Herlev Hospital 

Treatment performance and evaluation 

 

 

 

 

 

 

 

    

 

 
  



  

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 



  

 i 

 

CONTENTS 
 

1 Foreword ...................................................................................................................... 1 

2 Summary ...................................................................................................................... 3 

3 Introduction ................................................................................................................. 7 
[...]
The effects on animals and plants can be very different from the intended pharmacological 

effects in humans, and knowledge is still lacking on possible adverse effects of the majority of 

pharmaceuticals. One of the most famous examples of unpredictable adverse effects is the 

almost total extinction of white-rumped vultures in India through carcasses of livestock treated 

with painkiller diclofenac. Another example is the feminisation of fish in freshwater areas due to 

the presence of contraceptive hormones from municipal wastewater.  

In Denmark, selected pharmaceuticals have been monitored in freshwater streams in Zealand. 

Regarding pharmaceuticals that are used in large quantities in hospitals, the monitoring 

programs showed that antibiotics like sulfamethoxazole and clarithromycin are measured in 

freshwater in concentrations above the Predicted No Effect Concentrations (PNEC) [4]. 

Furthermore, sulfamethoxazole has been measured in sediments in the Baltic Sea, where also 

antifungal agent miconazole has been measured in blue mussels [7]. Herlev Hospital stands for 

58%, 13% and 15% respectively of the total consumptions of sulfamethoxazole, clarithromycin 

BYPASS 



  

14  

and miconazole observed in the large municipal wastewater treatment plant of the catchment 

area (Avedøre WWTP with 232,000 inhabitants), where Herlev Hospital is situated. 

In a broader European context, selected pharmaceuticals have been chosen as “indicator 

substances” for monitoring programs or substances of particular concern. This is the case in the 

EU watch list, where six specific pharmaceuticals have been selected for monitoring in the 

member states [16]. In Switzerland, a list of 12 hazardous substances (10 pharmaceuticals) is 

used to evaluate WWTP polishing technologies [17], and in Sweden, 17 pharmaceuticals have 

been selected in addition to the EU watch list [7]. In North Rhine-Westphalia, a list of 17 

pharmaceuticals is being discussed for WWTP monitoring programs [18]. These selected 

substances can be seen as representatives of the complex pharmaceutical consumption, which 

is seen in urban areas in general. At the same time, it is crucial from a treatment point of view to 

have the possibility of comparing the treatment performance across different matrices and 

techniques with the same substances.  

Based on this, the present project has selected 16 indicator substances from the total number of 

122 analyzed pharmaceuticals, which are highlighted in the report. The indicator substances 

represent the most environmentally critical substances measured in the wastewater from Herlev 

Hospital as well as the substances, which have been most difficult to remove in the treatment 

processes. At the same time, we also included the antidepressants citalopram and venlafaxine, 

plus the blood pressure medicine metoprolol, although they have not been really critical in this 

wastewater. They are included because of intense international attention. The indicator 

substances are presented in Table 5-1, where the measurements in raw wastewater are 

compared to the PNEC values for freshwaters. A comparison to PNECFreshwater without dilution is 

relevant since the treated wastewater is planned to be discharged directly to the small local 

stream (Kagså).  

Today, a total of approx. 1,100 pharmaceutical substances are used in Denmark. In Herlev 

Hospital alone, around 850 different active substances are used and 509 (2012-data) are 

defined as relevant from a water environment point of view. 235 of these substances contribute 

by more than 2% of the total estimated load discharged to the municipal WWTP (Avedøre 

WWTP). 

Table 5-1 shows that in average, all indicator substances are measured above the PNECFreshwater 

values except for citalopram, venlafaxine and metoprolol, which are included because of 

international attention as described above. All measured pharmaceutical substances are 

presented in Section 7.1.1. 

The raw hospital wastewater contains significant amounts of antibiotic resistant bacteria. Critical 

resistant bacteria such as vancomycin resistant enterococci (VRE), cephalosporin-resistant coli 

bacteria (ESBL) and carbapenem resistant bacteria (CPE) are measured in the raw wastewater 

from Herlev Hospital. The spreading of resistant bacteria and resistance genes by wastewater 

represents a possible health risk. The magnitude of this risk has not yet been sufficiently studied 

or fully understood. 

An environmental hazard profile of the raw wastewater from Herlev Hospital is summed up in 

Table 5-2. The profile is based on the comprehensive monitoring programme performed through 

the project period. Each parameter is elaborated in Chapters 7 and 8. 

  



Raw hospital wastewater characterisation and discharge  

 15 

Table 5-1:  Measured indicator pharmaceuticals in raw wastewater from Herlev Hospital (July 2014 – 
November 2015). Values exceeding PNEC freshwater values are highlighted. 

Therapeutics Substance Samples Average Min. Max. PNECFresh 

    No. ng/l ng/l ng/l water [17] 

Antibiotic Azithromycin 13 893 250 1,900 90 

Cancer treatment Capecitabine 14 805 14 2,300 200 

Epileptic treatment Carbamazepine 14 390 110 1,000 500 

Antibiotic Ciprofloxacin 14 13,486 1,800 27,000 89 

Antidepressant Citalopram 13 299 120 620 8,000 

Antibiotic Clarithromycin 14 2,650 100 7,800 60 

Painkiller Diclofenac 14 646 300 1,100 100 

Antibiotic Erythromycin 13 1,005 63 5,200 200 

Cancer treatment Ifosfamide 14 1,987 < 10 7,600 162,000 

Painkiller Ibuprofen 13 22,131 6,100 52,000 4,000 

Contrast media Iomeprol 14 2,889,286 150,000 5,000,000 1,000,000 

High blod pressure Metoprolol 14 2,450 1,200 3,900 62,000 

Painkiller Paracetamol 14 352,143 60,000 800,000 9,200 

Antibiotic Sulfamethoxazole 14 5,336 2,500 16,000 120 

Antiobiotic metabolite 
N4-Acetyl-

Sulfamethoxazole 
14 5,107 1,800 13,000 120 

Antidepressant Venlafaxine 14 484 250 1,100 900 

 

Table 5-2 Hazard profile of raw wastewater from Herlev Hospital  

Parameters Raw untreated wastewater 

Toxic and persistent antibiotics (e.g. ciprofloxacin, 

clarithromycin and sulfamethoxazole), painkillers 

(diclofenac) and cytostatics (e.g. capecitabine) 

Factor 10-300 exceeding of effect limits 

(PNECFreshwater) for water living organisms 

Contrast media (e.g. iomeprol) High concentration (2,5-7 mg/l) 

Antibiotic resistant bacteria High occurrence of antibiotic resistant bacteria 

Norovirus High concentration (1.7·105) 

Fish fry (zebra fish) 100 % mortality within 96 hours 

Crustacean (daphnies) No offspring (all test animals died) 

Estrogenic activity (A-YES) Estrogen effects 

 

 

  



  

16  

 



Layout of the Herlev Hospital WWTP and overall performance  

 17 

6 Layout of the Herlev Hospital WWTP and overall 
performance  

6.1 Plant layout, process train and sampling points 

A full scale wastewater treatment plant has been established at Herlev Hospital. The location of 

the WWTP at the hospital site is shown in Figure 6-1 (red circle at the lower right corner of the 

figure). 

 

Figure 6-1 Location of the WWTP at the Herlev Hospital site. 

From the outside, the WWTP consists of a 550 m2 building and two biological process tanks of 6 

m height, covering another 200 m2 area. The WWTP building is shown in Figure 6-2. 

 



  

18  

 

Figure 6-2 WWTP building at Herlev Hospital. The two biological reactors are placed behind the 
building.  

The plant is dimensioned to treat all wastewater from the hospital, which in terms of flow 

corresponds to an average inflow of 500 m3/d. The plant consists of an MBR stage for biological 

treatment followed by a polishing stage including adsorption by granular activated carbon 

(GAC), ozonation and UV-radiation. Critical air discharges as well as general vent air is treated 

in an air treatment system.  

The layout of the plant is illustrated in Figure 6-3. 

Biological 
process tanks

Polishing 
lines

MBR 
Membrane 

filters Blowers 
and air 

treatment

Screens

Sludge 
dewatering 
and drying

 

Figure 6-3 Layout of the Herlev Hospital WWTP. 



Layout of the Herlev Hospital WWTP and overall performance  

 19 

As it appears from Figure 6-3, the process equipment is placed on separate frames, except for 

the biological process tanks. The frames are placed in a building (see Figure 6-2), whereas the 

process tanks are located outdoor. 

Figure 6-4 shows a schematic process diagram of the plant. All wastewater from the hospital is 

collected through a separate sewer system, which discharges to a pump pit at the WWTP site. A 

grinder pump delivers the raw wastewater to a 1.5 mm screening facility. The screenings are 

dumped in big-bags, which are trucked to an incineration plant, and the screened wastewater is 

pumped to the biological process tanks.  

The two process tanks are operated in parallel with intermittent aeration for nitrogen removal. 

Phosphorous is removed together with the surplus sludge through addition of aluminum 

coagulant. The biological sludge is separated from the treated wastewater through membrane 

filtration according to the MBR principle, using ceramic membranes with a nominal pore size of 

0.2 µm. The membranes are configured as discs stacked on a central hollow shaft and placed 

horizontally in a cylindrical fiber glass housing. Membrane scouring is accomplished by rotation 

of the discs, and the permeate is collected in the central shaft. The plant is equipped with a total 

of 16 membrane filter units (MFU), which are connected to a permeate buffer tank through a 

manifold-system. 

The solids retention time (SRT) can be estimated to 30 days. This estimate is based on an 

average amount of 5,000 kg TS in the reactors and a daily treated amount of surplus sludge of 

165 kg TS. 

 

Figure 6-4 Schematic process diagram of Herlev WWTP 

From the permeate buffer tank, the permeate is split into two flows leading to two separate 

polishing lines. Both lines include GAC, ozonation and UV. The only difference between the two 

lines is the order of the activated carbon and ozone.  

The GAC stages are configured with 3 filter columns in series. Each GAC filter consists of two 

columns operated in parallel. Each column has an empty bed volume of 1.55 m3. 

Pump 
Well

Screen

Biological 
procestank

Membrane 
filters

GAC filters 
(3 in series)

UV

Ozone

UV

Ozone
GAC filters 
(3 in series)

Dewatering

To incine-
ration

Dryer

To public 
sewer        

or          
local water 

body

To Incine-
ration



  

20  

The reactors of the ozone stages have an active volume of 2.7 m3. The reactors are divided by 

an overflow weir into two chambers of 1.8 m3 and 0.9 m3, respectively. At the maximum design 

flow of 13.5 m3/h, this corresponds to hydraulic retention times of 8 and 4 minutes, respectively. 

Ozone from an ozone generator is injected in a side stream loop of ozonated water, which is 

then mixed with permeate in a static mixer. The ozone rich water is led to the bottom of the first 

chamber of the ozone reactor (reaction chamber) and then flows over the weir to the second 

chamber (ozone decay chamber). Ozone is measured online in the off gas from the reactors in 

order to monitor the surplus concentration of ozone and control its dosage.  

In the first seven months (June - December 2014) of the monitored period, the polishing lines 

were both operated with relatively low ozone doses of approximately 6 and 15 mg O3/l for Line 1 

and Line 2, respectively. In this period, the typical level of Dissolved Organic Carbon (DOC) in 

the influent to the ozone reactor of Line 1 (GAC effluent) was 5 mg/l, and for the influent to the 

ozone reactor of Line 2 (MBR permeate) it was 10 mg/l. This corresponds to specific doses of 

1.2 and 1.5 mg O3/mg DOC for Line 1 and Line 2, respectively, which is at a level often seen in 

international literature for polishing processes at municipal and hospital WWTPs.  

However, it was noticed that the degree of removal of pharmaceuticals over the ozone stages 

was lower than expected, and the ozone doses were therefore increased to 15 and 24 mg O3/l 

for Line 1 and 2, respectively, in the remaining part of the monitoring period. In this second 

period, the general level of DOC in the effluent of the GAC filters of Line 1 increased to 6 mg/l, 

whereas the level in the permeate decreased to 7 mg/l. The specific doses in the period from 

January to November 2015 were therefore at a level of 2.5 and 3.4 mg O3/mg DOC for Line 1 

and Line 2, respectively. 

Each of the UV installations has one 220 W UV lamp. The inner diameter of the reactors is 150 

mm and the length is 1,150 mm, corresponding to a reactor volume of 20 l. At the typical UV 

transmission level for polished water at Herlev WWTP (70%) and the typical flow interval of 10-

15 m3/h, the obtained minimum doses (at the reactor wall) were in the interval of 5-10 mJ/cm2. 

The effluent from the two polishing lines is discharged through a common outfall cascade 

connected to the public sewer.  

The surplus sludge from the biological stage is dewatered in a screw press to approximately 

20% Dry Matter (DM) and the dewatered sludge is then dried to 70-80% DM in a sludge dryer. 

The dried sludge is collected in big bags for transport to incineration. 

Vent air as well as critical process air discharges are treated by a photoionization process based 

on UV-light in combination with catalytic converters creating strong oxidants that degrade the 

contaminants in the air.  

The overall performance of the treatment plant is monitored through a routine sampling and 

analysis program covering traditional wastewater parameters such as COD, TN and TP 

(Chemical Oxygen Demand, Total Nitrogen and Total Phosphorous). In addition to this, but with 

a much lower frequency, a number of sampling and analysis rounds have been performed with 

pharmaceuticals, and occasionally other hazardous compounds, as the main analysis 

parameters. Figure 6-5 shows a simple flow diagram with indication of main sampling points. 



Layout of the Herlev Hospital WWTP and overall performance  

 21 

 

Figure 6-5 Simple flow diagram with main sampling points: 1) Influent to the MBR-plant (same as 
screened raw wastewater); 2) Effluent from the MBR-plant (same as permeate); 3) Effluent 
from the GAC-filters of Polishing Line 1; 4) Final effluent from Polishing Line 1; 5) Effluent 
from the Ozone-stage of Polishing Line 2; 6) Final effluent from Polishing Line 2.  

Sampling points 1, 2, 4 and 6 are equipped with flow proportional sampling equipment, whereas 

samples from sampling points 3 and 5 are collected as grab samples 

6.2 Operational incidents and change of GAC  

Herlev Hospital WWTP was started up in the beginning of June 2014. During the period covered 

by this report, which is from the start up to the end of November 2015, a few unintended 

operational incidents took place. These incidents were primarily related to problems with the 

integrity of the membrane filters, resulting in transfer of biological sludge to the polishing lines, 

where it caused problems especially in terms of pressure build-up of the upstream GAC-filters. 

In the following, an overview of the disturbances, including their consequences in terms of 

change of GAC, is given:  

November-December 2014: During November, a pressure increase was observed in Filter 1 of 

Line 1. On December 1, it was furthermore observed that E. coli was present in the permeate 

and in the final effluent after polishing. The membrane units were checked for their integrity and 

it was found that one of the discs had been hit by a small stone causing a piece of the 

membrane to break off. As a consequence of this, the membrane filtration unit in question was 

repaired on December 5. Additionally, Tank 1 in Line 1 was opened and the first 20 cm of GAC 

were substituted by fresh GAC. As this did not help to reduce the pressure, all GAC of the said 